s=amranas. FCC RF Test Report Report No. : FG051416-03B

LTE Band 7/ 10MHz / QPSK

Lowest Band Edge /1 RB Highest Band Edge / 1 RB

ectrum ¥ I:El Spectrum

Ref Level 25.40 dBm  Offset 5.40 dB Mode Auto Sweep Ref Level 2540 dém  Offset 5.40 db Mode auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 Avgrwr

20 bl dheek 5aks | SPURIRIECHBEKABS N PARS
“Lie _$PURIOUS_) INE_ABS PARS r Ee _$PURTOUS_LINE_Af® PABS
10d3 I 10dBm
| |
0dem ] I\ 0 dem ' l
10 de / \ -10 dBm
SPURIOUS_LINE_ABS,
20 dB r .l
J L -20 dBm t
-30 dam ) {
| \l. -30 dBm
0 d - Jﬂ \
‘ AT A o ey N
S0 dBm — | ; ww | I” I
RN || I N [
-60 dam LR by g ]
70 dB -60 dBm
Start 2.475 GHz 10005 pts Stop 2.51 GHz 20 dam
Spurious Emissions )
Range low | RangeUp | RBW | Frequency |  Powerabs | ALimit Start 2.56 GHz 6003 pts Stop 2.595 GHz
2.475 GHz 2.490 GHz 1.000 MHz 2.488682 GHz -43.05 dém -30.05 d&_| |[Spurious Emissions
2,400 GHz 2,498 GHz 1,000 MHz 2,49346 GHz -36.71 dém -23.71 d& i
Rangelow | Rangeup | RBW | Freguency | pPowerabs | ALimit
2.496 GHz 2.499 GHz 1.000 MHz 2.49891 GHz -36.60 dBm -23.60 d& 2.560 GHz 2.570 GHz 100.000 kHz 2.56942 GHz 22.15 dBm -7.85 db
2,499 GHz 2.500 GHz 200.000 kHz 2.49999 GHz -28.12 dBm -15.12 d8 2.570 GHz 2,571 GHz 100.000 kHz 2.57000 GHz -50.14 dBm “16.14 dB
2.500 GHz 2.510 GHz 100.000 kHz 2.50058 GHz 20.33 dBm -9.67 d& 2.571 GHz 2.595 GHz 1,000 MHz 2.57135 GHz -37.85 dBm -24.85 dB
) ] o i )
Date: 10.SEP.2020 10:23:35 Date: 1.SEP.2020 21:14:39

Lowest Band Edge / Full RB Highest Band Edge / Full RB

Ref Level 25.40 dBm Offset 5.40 db Mode Auto Swesp Ref Level 2540 dém  Offset 5.40 dB Mode Auto Sweep
SGL Count 1007100 SGL Count 100/100
@1 Avgrwr @1 avgpwr
_Limit Gheck PAES L SPURIRHECHBEKABS_ PABS
0 e EpURIOUS | INE_ABS PABS 20 9PNz _FPURTOUS | TNE_ABS PASS
10 dB 10 dém
0 e 3 ' == e
-10dg ‘
SPURIOUS LN 85 E I 10 dém |
20 dB |
J 20 dem
-30 dém t \
30 dem ,.J“M—‘h' a——
O -40 dem - hay|
-50 dem N
-60 dim
Start 2.475 GHz 10005 pts Stop 2.51 GHz
-70 dem
Spurious Emissions
Range low | RangeUp | RBW | Frequency |  Powerabs | ALimit Start 2.56 GHz 6003 pts Stop 2.595 GHz
2.475 GHz 2.490 GHz 1.000 MHz 2.48955 GHz -39.96 dBm -26.96 d&_| |[Spurious Emissions
2,400 GHz 2,496 GHz 1,000 MHz 2,40341 GHz -33.73 dkm -20.73 d& p—
Rangelow | Rangeup | RBW | Freguency | pPowerabs | ALimit
2.496 GHz 2.499 GHz 1.000 MHz 2.49869 GHz -30.77 dBm -17.77 d& 2.560 GHz 2.570 GHz 100.000 kHz 2.56605 GHz 5.42 dBm -24.58 dB
2,499 GHz 2.500 GHz 200.000 kHz 2.50000 GHz -32.15 dém -19.15 d 2,570 GHz 2.571 GHz 100.000 kHz 2,57001 GHz 20,41 dBm “16.41 dB
2,500 GHz 2,510 GHz 100.000 kHz 2,50319 GHz 3.68 dBm -26.32 dB 2,571 GHz 2.595 GHz 1.000 MHz 2.57104 GHz -22.91 dbm -9.91 db
i ] il 7
Pate: 10.SEP 2020 102038 Date: 1.SEP.2020 21:27:35
Sporton International (Kunshan) Inc. Page Number 1 A55 of A219
TEL : +86-512-57900158 Report Issued Date : Mar. 12, 2021
FAX : +86-512-57900958 Report Version : Rev. 01

FCC ID : ZMOFM150NA



SPORTON LAB.

FCC RF Test Report

Report No. : FG051416-03B

LTE Band 7 / 10MHz / 16QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

Date: 10.SEP.2020 10:23:03

ectrum ¥ I:El Spectrum
Ref Level 25.40 dBm Offset 5.40 db Mode Auto Swesp Ref Level 2540 dém  Offset 5.40 d& Mode Auto Sweep
SGL Count 1007100 SGL Count 1004100
(@1 AvgPwr @1 sugpwr
it qheck 5aks SPUBIRIECHBEKAES_ _ PARS
0 e EpURIOUS | INE_ABS PARS Ee _$PoURTOUS_LINE .:ny PABS
10 dB , ‘ 10 dBm 1 l
0 dém J 0 dem J‘ \
10 de I ‘ -10 dBm
SPURIOUS_LINE_ABS, ]
20 dB r |
j \ -20 dBm T
-30 dam | /
| j % -30 dBm 3
e L \ /
T e | 0 0 o Il
S0 dBm N 'JWM ' ‘
Mgy o ot} oo AT
-60 dam ¥ it YN
-70 dBi -60 dBm
Start 2.475 GHz 10005 pts Stop 2.51 GHz
-70 dBm
Spurious Emissions
Range low | RangeUp | RBW | Frequency |  Powerabs | ALimit Start 2.56 GHz 6003 pts Stop 2.595 GHz
2,475 GHz 2,490 GHz 1.000 MHz 2.48998 GHz -40.80 dBm -27.80 d&_| |[Spurious Emissions
2,400 GHz 2,498 GHz 1,000 MHz 2,49449 GHz -40.41 dém -27.41 d& i
Rangelow | Rangeup | RBW | Freguency | pPowerabs | ALimit
2.496 GHz 2.499 GHz 1.000 MHz 2.49805 GHz -36.39 dBm -23.39 d8 2.560 GHz 2.570 GHz 100.000 kHz 2.56936 GHz 21.43 dBm -8.57 db
2,499 GHz 2.500 GHz 200.000 kHz 2.50000 GHz -27.65 dBm -14.65 d& 2.570 GHz 2,571 GHz 100.000 kHz 2.57000 GHz ~58.43 dBm ~15.43 dB
2.500 GHz 2.510 GHz 100.000 kHz 2.50057 GHz 19.91 dBm -10.09 dB 2.571 GHz 2.595 GHz 1,000 MHz 2.57134 GHz -36.17 dBm -23.17 dB
11 ] ) e i

Date: 1. SEP 2020 21:22:30

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

oo
Spectrum #) @) | spectrum
Ref Level 25.40 dBm Offset 5.40 db Mode Auto Swesp Ref Level 2540 dém  Offset 5.40 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100100
@1 Avgrwr @1 avgpwr
Limit §heck PAES L SPURIRHECHBEKABS_ PABS
20 dar 20 AP :
Eine _$PURIOUS_J INE_ABS PABS e _$PURIOUS_LINE_ABS PASS
10de 10 dBm
0 dBm f } i ]
-10 da: 1
SPURIOUS LN 85 l I 10 dem
20 dB
j l 20 dem
-30 dam
pomnpminiss -30 dem
M
-40 dem
] MW
-50 dBm
-60 dBm
Start 2.475 GHz 10005 pts Stop 2.51 GHz
-70 dBm
Spurious Emissions
Range low | RangeUp | RBW | Frequency |  Powerabs | ALimit Start 2.56 GHz 6003 pts Stop 2.595 GHz
2.475 GHz 2,490 GHz 1.000 MHz 2.48971 GHz -37.54 dBm -24.54 d&_| |[Spurious Emissions
2,400 GHz 2,498 GHz 1,000 MHz 2,40447 GHz -32.68 dém -19.68 d& i
Rangelow | Rangeup | RBW | Freguency | pPowerabs | ALimit
2.496 GHz 2.499 GHz 1.000 MHz 2.49844 GHz -30.80 dBm -17.80 d& 2.560 GHz 2.570 GHz 100.000 kHz 2.56670 GHz 4.59 dBm -25.41 dB
2,499 GHz 2.500 GHz 200.000 kHz 2.50000 GHz -31.69 dBm -18.69 d& 2.570 GHz 2,571 GHz 100.000 kHz 2.57000 GHz -31.12 dBm “18.12 dB
2,500 GHz 2,510 GHz 100.000 kHz 2,50668 GHz 2.77 dBm -27.23 db 2,571 GHz 2.595 GHz 1.000 MHz 2.57120 GHz -24.81 dbm -11.81 dB

I

Date: 10.SEP.2020 10:21:13

)

i

Date: 1.SEP.2020 21:26:20

Sporton International (Kunshan) Inc.
TEL : +86-512-57900158
FAX : +86-512-57900958
FCC ID : ZMOFM150NA

: Ab6 of A219
: Mar. 12, 2021
. Rev. 01

Page Number
Report Issued Date
Report Version



SPORTON LAB.

FCC RF Test Report

Report No. : FG051416-03B

LTE Band 7 / 10MHz / 64QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

Date: 10.SEP.2020 10:22:29

oo
Spectrum #) @) | spectrum =
Ref Level 25.40 dBm Offset 5.40 db Mode Auto Swesp Ref Level 2540 dém  Offset 5.40 d& Mode Auto Sweep
SGL Count 1007100 SGL Count 1004100
(@1 AvgPwr (@1 cvgPwr
Limit Gheck PAES L SPURIRIECHBEKABS_ PABS
0 e EpURIOUS | INE_ABS PARS f 20 AP —PURTOUS L INE ﬂn PABS
10 dB; ll‘ 10 dBm ”
0dem J | 0 dem
-10 da: } \
SPURIOUS_LTNE 285 ] \ -10 dBm
20 dB
ﬂ 1 -20 dBm
-30 dam i ‘ ‘
l W -30 dBm T 1
40 de ) \
S0 dB | MM \ 40 dem /
vy /Nl
il |
-60 dbm SN ) l‘sﬂld‘” lw.,.ALM R oo Y e e | T
70 o oy e
Start 2.475 GHz 10005 pts Stop 2.51 GHz
-70 dBm
Spurious Emissions
Range low | RangeUp | RBW | Frequency |  Powerabs | ALimit Start 2.56 GHz 6003 pts Stop 2.595 GHz
2,475 GHz 2,490 GHz 1.000 MHz 2.48852 GHz -47.62 dBm -34.62 d&_| |[Spurious Emissions
2,400 GHz 2,498 GHz 1,000 MHz 2,49494 GHz -43.50 dem -20.59 d& i
Rangelow | Rangeup | RBW | Freguency | pPowerabs | ALimit
2.496 GHz 2.499 GHz 1.000 MHz 2.49818 GHz -40.27 dBm -27.27 d8 2.560 GHz 2.570 GHz 100.000 kHz 2.56942 GHz 19.25 dBm -10.75 dB
2,499 GHz 2.500 GHz 200.000 kHz 2.49999 GHz -31.03 dBm -18.03 d& 2.570 GHz 2,571 GHz 100.000 kHz 2.57000 GHz 233.90 dBm ~20.90 dB
2.500 GHz 2.510 GHz 100.000 kHz 2.50061 GHz 17.35 dBm -12.65 d8 2.571 GHz 2.595 GHz 1.000 MHz 2.57101 GHz -40.80 dBm -27.80 dB
11 J o j ( >

Date: 1. SEP 2020 21:24:03

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

oo
Spectrum #) @) | spectrum =
Ref Level 25.40 dBm Offset 5.40 db Mode Auto Swesp Ref Level 25.40 dBm  Offset 5.40 d& Mode Auto Sweep
SGL Count 100/100 SGL Count 100100
@1 Avgrwr @1 avgpwr
it dheck TS | SPURIRECHBIEKABS_ PARS
20 dar 20 AP :
Line _$PURIOUS_J INE_ABS PABS he _$PURIOUS_LINE_ABS PABS
10 dB; 10 dBm
0dem e T y by
-10 da: ‘ L
SPURIOUS_LTNE 285 ! 1]
20 dB
J k 20 dem
-30 dam \
i 30 dem ! F"'wm.___‘_
-40 dBy ———— '..4 MAM
MM"‘” -40 dem
-50 B M — Bt oL
-50 dBm M"”“-
-60 dBm
Start 2.475 GHz 10005 pts Stop 2.51 GHz
-70 dBm
Spurious Emissions
Range low | RangeUp | RBW | Frequency |  Powerabs | ALimit Start 2.56 GHz 6003 pts Stop 2.595 GHz
2,475 GHz 2,490 GHz 1.000 MHz 2.49029 GHz -38.13 dém -25.13 d&_| ||Spurious Emissions
2,400 GHz 2,498 GHz 1,000 MHz 2,49551 GHz -32.76 dém -19.76 d& i
Rangelow | Rangeup | RBW | Freguency | pPowerabs | ALimit
2.496 GHz 2.499 GHz 1.000 MHz 2.49819 GHz -31.53 dBm -18.53 d8 2.560 GHz 2.570 GHz 100.000 kHz 2.56493 GHz 3.63 dBm -26.37 dB
2,499 GHz 2.500 GHz 200.000 kHz 2.50000 GHz -33.66 dBm -20.66 d& 2.570 GHz 2,571 GHz 100.000 kHz 2.57001 GHz -35.77 dBm ~19.77 dB
2,500 GHz 2,510 GHz 100.000 kHz 2,50165 GHz 2.00 dBm -28.00 dB 2,571 GHz 2.595 GHz 1.000 MHz 2.57102 GHz -26.25 dbm -13.25 dB
i ] il (| 7

Date: 10.SEP.2020 10:21:47

Date: 1.SEP.2020 21:25.04

Sporton International (Kunshan) Inc.
TEL : +86-512-57900158
FAX : +86-512-57900958
FCC ID : ZMOFM150NA

: AG7 of A219
: Mar. 12, 2021
. Rev. 01

Page Number
Report Issued Date
Report Version



SPORTON LAB.

FCC RF Test Report

Report No. : FG051416-03B

LTE Band 7 / 15MHz / QPSK

Lowest Band Edge / 1

RB

Highest Band Edge / 1 RB

Spectrum %

Sp

Ref Level 25.40 dBm
SGL Count 100/100

Offset 5.40 di Mode Auto Sweep

Ref Level 2540 dBm
SGL Count 100/100

Offset 5.40 d& Mode Auto Sweep

Date: 10.SEP.2020 10:27:53

Date: 1. SEP 2020 21:34:23

(@1 AvgPwr (@1 cvgPwr
Limit Gheck PAES L SPURIRIECHBEKABS_ paBs
209 EPURIOUS LINE_ABS PARS (] 20 e —FrURTOUS [INE_ABS ‘ FAES
10 dB; H 10 dBm [
0dem , & 0 dem
-10 da: J \
} \ -10 dBm
SPURIOUS_LINE_ABS, |
20 dB f K
f \ -20 dBm
-30 dam " l
} k -30 dBm *
-40 dB ) \
| 1 Lok Liahond l\“ f\ ~40 dBm }
-50 dBm A i N L‘}‘\‘F Iﬂ u‘l
Sl Wt M 0 com L "y L Lol e, |
m L I N
-60 db TR =y T
70 . -eude
Start 2.475 GHz 10005 pts Stop 2.515 GHz
-70 dBm
Spurious Emissions
Range low | RangeUp | RBW | Frequency |  Powerabs | ALimit Start 2.555 GHz 6003 pts Stop 2.595 GHz
2.475 GHz 2,490 GHz 1.000 MHz 2.49043 GHz -40.46 dBm -27.46 d&_| |[Spurious Emissions
2,400 GHz 2,498 GHz 1,000 MHz 2,49586 GHz -39.72 dém -26.72 d& i
Rangelow | Rangeup | RBW | Freguency | pPowerabs | ALimit
2,486 GHz 2.459 GHz 1.000 MHz 2.49821 GHz -37.50 dém ~24.80 d8 2,555 GHz 2.570 GHz 100.000 kHz 2.56918 GHz 21.85 dBm -8.15 dB
2,499 GHz 2.500 GHz 300.000 kHz 2.49998 GHz -27.47 dBm -14.47 dB 2.570 GHz 2,571 GHz 150.000 kHz 2.57001 GHz -30.18 dBm “17.18 dB
2.500 GHz 2.515 GHz 100.000 kHz 2.50084 GHz 20.25 dBm -9.75 d& 2.571 GHz 2.595 GHz 1.000 MHz 2.57103 GHz -40.12 dbm -27.12 dB
11 J o j ( >

Lowest Band Edge / Fu

Il RB

Highest Band Edge / Full RB

oo
Spectrum % @) |*spectrum =
Ref Level 25.40 dBm Offset 5.40 db Mode Auto Swesp Ref Level 25.40 dBm  Offset 5.40 d& Mode Auto Sweep
SGL Count 100/100 SGL Count 100100
@1 Avgrwr @1 avgpwr
it dheck TS | SPURIRECHBIEKABS_ Paks
20 dar 20 AP : -
Fihe $PURIOUS LINE_ABS PABS he _$PURTOUS_LINE_ABS. PABS
10de 10 dBm
0 dBm [ \ ot o+
-10 da: 1
SPURIOUS. [TNE A5 ‘ |l
20 dB
] 1 -£0 gém !
-30 dam l
b 30 dBm
’W-—L W WM&WN\
] -40 dBm ‘-W"ﬂwn\
60 dm 50 cém m\”"*--.
-60 dBm
Start 2.475 GHz 10005 pts Stop 2.515 GHz
-70 dBm
Spurious Emissions
Range low | RangeUp | RBW | Frequency |  Powerabs | ALimit Start 2.555 GHz 6003 pts Stop 2.595 GHz
2,475 GHz 2,490 GHz 1.000 MHz 2.49026 GHz -33.67 dém -20.67 d&_| |[Spurious Emissions
2,400 GHz 2,498 GHz 1,000 MHz 2,49008 GHz -34.74 dBm -21.74 d& i
Rangelow | Rangeup | RBW | Freguency | pPowerabs | ALimit
2.496 GHz 2.499 GHz 1.000 MHz 2.49899 GHz -33.80 dBm -20.80 d& 2.555 GHz 2.570 GHz 100.000 kHz 2.56466 GHz 3.83 dBm -26.17 dB
2,499 GHz 2.500 GHz 300.000 kHz 2.49997 GHz -32.25 dBm -19.25 d& 2.570 GHz 2,571 GHz 150.000 kHz 2.57001 GHz ~33.74 dBm ~20.74 dB
2,500 GHz 2,515 GHz 100.000 kHz 2,51262 GHz 1.89 dBm -28.11 dB 2,571 GHz 2.595 GHz 1.000 MHz 2.57105 GHz -30.66 dbm -17.66 dB
i ] il (| 7

Date: 10.SEP.2020 10:25:09

Date: 1.8EP.2020 21:35:36

Sporton International (Kunshan) Inc.
TEL : +86-512-57900158
FAX : +86-512-57900958
FCC ID : ZMOFM150NA

Page Number
Report Issued Date
Report Version

: A8 of A219
: Mar. 12, 2021
. Rev. 01



SPORTON LAB.

FCC RF Test Report

Report No. : FG051416-03B

LTE Band 7 / 15MHz / 16QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

ectrum ¥

Ref Level 25.40 dBm
SGL Count 100/100

Offset 5.40 di Mode Auto Sweep

Spectrum

Ref Level 2540 dém  Offset 5.40 dg
SGL Count 100/100

Mode Auto Sweep

Date: 10.SEP 2020 10:27:21

(@1 AvgPwr (@1 cvgPwr
it fhock 5aks | SPURIRIECHBEKABS  pAps
209 EPURIOUS LINE_ABS PARS p 20 e —FrURTOUS [INE_ABS H FAES
10 dB; [ 10 dBm “
0 dBm J il 0 dBm T
-10 da: 1 J ]
\I -10 dBm !
SPURIOUS_LINE_ABS, |
20'dB LY {
r Wl -20 dBm
-30 dam — F \
ll -30 dem -
40 de [ v w‘q J
w =40 dBm
50 dém — | WL \ h’, L
2 y Tl m l |
60 dém ka0 B W Uy = T
70 B "'JMWM‘
Start 2.475 GHz 10005 pts Stop 2.515 GHz
-70 dBm
Spurious Emissions
Range low | RangeUp | RBW | Frequency |  Powerabs | ALimit Start 2.555 GHz 6003 pts Stop 2.595 GHz
2.475 GHz 2,490 GHz 1.000 MHz 2.49016 GHz -39.58 dBm -26.58 d&_| |[Spurious Emissions
2,400 GHz 2,498 GHz 1,000 MHz 2,49272 GHz -39.01 dém -26.01 d& i
Rangelow | Rangeup | RBW | Freguency | pPowerabs | ALimit
2.496 GHz 2.499 GHz 1.000 MHz 2.49711 GHz -39.06 dBm -26.06 db 2.555 GHz 2.570 GHz 100.000 kHz 2.56916 GHz 21.59 dBm -8.41 db
2,499 GHz 2.500 GHz 300.000 kHz 2.49997 GHz -26.40 dBm -13.40 dB 2.570 GHz 2,571 GHz 150.000 kHz 2.57000 GHz -28.07 dBm ~15.97 dB
2.500 GHz 2.515 GHz 100.000 kHz 2.50087 GHz 19.76 dBm -10.24 dB 2.571 GHz 2.595 GHz 1,000 MHz 2.57103 GHz -37.15 dBm -24.15 dB
11 ] ) e i

Date: 1. SEP 2020 21:34:38

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

oo
Spectrum % @) |*spectrum
Ref Level 25.40 dBm Offset 5.40 db Mode Auto Swesp Ref Level 2540 dém  Offset 5.40 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100100
@1 Avgrwr @1 avgpwr
it dheck TS | SPURIRECHBIEKABS_ Paks
20 dar 20 AP : -
Eine _$PURIOUS_J INE_ABS PABS he _$PURIOUS_LINE_ABS. PASS
10 dB; 10 dBm
0 dBm n o 0 ke y Yo prind
( ] ==
-10 da:
SPURIOUS. [TNE A5 | 1
20 dB
\| Ii 0 dem -
-30 dam \ K
s 0 dBm -
_.’M -40 dBm _'_\
60 dBm 50 dem K“wu..
-60 dBm
Start 2.475 GHz 10005 pts Stop 2.515 GHz
-70 dBm
Spurious Emissions
Range low | RangeUp | RBW | Frequency |  Powerabs | ALimit Start 2.555 GHz 6003 pts Stop 2.595 GHz
2,475 GHz 2,490 GHz 1.000 MHz 2.48962 GHz -36.17 dBm -23.17 d&_| ||Spurious Emissions
2,400 GHz 2,498 GHz 1,000 MHz 2,49372 GHz -34.70 dém -21.79 d& i
Rangelow | Rangeup | RBW | Freguency | pPowerabs | ALimit
2.496 GHz 2.499 GHz 1.000 MHz 2.49791 GHz -33.62 dBm -20.62 d& 2.555 GHz 2.570 GHz 100.000 kHz 2.56794 GHz 2.67 dBm -27.33 dB
2,499 GHz 2.500 GHz 300.000 kHz 2.49999 GHz -34.21 dBm -21.21 d8 2.570 GHz 2,571 GHz 150.000 kHz 2.57000 GHz ~34.90 dBm ~21.90 dB
2,500 GHz 2,515 GHz 100.000 kHz 2,51042 GHz 1.23 dBm -28.77 dB 2,571 GHz 2.595 GHz 1.000 MHz 2.57101 GHz -31.03 dbm -18.03 dB
i ] il 7

Date: 10.SEP.2020 10:25:41

Date: 1.8EP.2020 21:35:23

Sporton International (Kunshan) Inc.
TEL : +86-512-57900158
FAX : +86-512-57900958
FCC ID : ZMOFM150NA

: AB9 of A219
: Mar. 12, 2021
. Rev. 01

Page Number
Report Issued Date
Report Version



SPORTON LAB.

FCC RF Test Report

Report No. : FG051416-03B

LTE Band 7 / 15MHz / 64QAM

Lowest Band Edge / 1 RB

Highest Band Edge / 1 RB

ectrum ¥

Ref Level 25.40 dBm  Offset 5.40 dB

SGL Count 100/100

Mode Auto Sweep

Spectrum

Ref Level 2540 dBm
SGL Count 100/100

Offset 5.40 d& Mode Auto Sweep

(@1 AvgPwr 01 AvgPwr
20 bl dheek 5aks | SPURIGECHBERASS Faks
“Eine _BPURIOUS_JLINE_ABS PARS ﬂ EMe _$rURTOUS_LINE_ABS r FAES
10d3 [ 10dBm (
0dem H 0 dem
-10 dB /
] ‘ﬂ -10 dem
SPURIOUS_LINE_ABS, |
5
J' k -20 dBm
-30 dBm I H
f L -30 dBm
-40.d8 ‘ ll' 1
50 dBm PR TR R LJJM" L‘\w 40 dém ’*u w ‘
man oo [ T
50 dBm e o] J L" A T T P A
ool e
70 &b r
Start 2.475 GHz 10005 pts Stop 2.515 GHz
-70 dem
Spurious Emissions
Range low | RangeUp | RBW | Frequency |  Powerabs | ALimit Start 2.555 GHz 6003 pts Stop 2.595 GHz
2.475 GHz 2.490 GHz 1.000 MHz 2.48992 GHz -45.32 dBm -32.32 d&_| |[Spurious Emissions
2,400 GHz 2.496 GHz 1.000 MHz 2.49301 GHz -38.06 dBm -25.06 d& P
Rangelow | Rangeup | RBW | Freguency | pPowerabs | ALimit
2.496 GHz 2.499 GHz 1.000 MHz 2.49740 GHz -37.87 dBm -24.87 d& 2.555 GHz 2.570 GHz 100.000 kHz 2.56918 GHz 18.44 dBm -11.56 dB
2.499 GHz 2.500 GHz 300.000 kHz 2.49998 GHz -30.52 dBm -17.52 dB 2.570 GHz 2.571 GHz 150,000 kHz 2.57001 GHz 231.71 dBm 218,71 dB
2,500 GHz 2.515 GHz 100.000 kHz 2.50081 GHz 17.53 dBm -12.47 dB 2.571 GHz 2.595 GHz 1,000 MHz 2.57170 GHz -39.71 dBm 26.71 dB
) ] o i )

Date: 10.SEP.2020 10:26:48

Date: 1. SEP 2020 21:34:54

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

oo
Spectrum % @) |*spectrum
Ref Level 25.40 dBm Offset 5.40 db Mode Auto Swesp Ref Level 25.40 dBm  Offset 5.40 d& Mode Auto Sweep
SGL Count 100/100 SGL Count 100100
@1 Avgrwr @1 avgpwr
it dheck TS | SPURIRECHBIEKABS_ Paks
20 dar 20 AP : -
Eine _$PURIOUS_J INE_ABS PABS he _$PURIOUS_LINE_ABS. PASS
10 dB; 10 dBm
0dem Irv T o '1| 0 . g
-10 da: \
SPURIOUS. LTV 285 [ ] 1o dem
20 dB
J i -20 dem T
30 dBm ,f ! |
I 0 dBm
! e ——
o~
-40 dBm ]
50 dBm [,
)
-60 dBm
Start 2.475 GHz 10005 pts Stop 2.515 GHz
-70 dBm
Spurious Emissions
Range low | RangeUp | RBW | Frequency |  Powerabs | ALimit Start 2.555 GHz 6003 pts Stop 2.595 GHz
2,475 GHz 2,490 GHz 1.000 MHz 2.49023 GHz -36.45 dBm -23.45 d&_| ||Spurious Emissions
2,400 GHz 2,498 GHz 1,000 MHz 2,409568 GHz -33.70 dém -20.79 d& i
Rangelow | Rangeup | RBW | Freguency | pPowerabs | ALimit
2.496 GHz 2.499 GHz 1.000 MHz 2.49897 GHz -32.87 dBm -18.67 d& 2.555 GHz 2.570 GHz 100.000 kHz 2.56583 GHz 1.76 dBm -28.24 db
2,499 GHz 2.500 GHz 300.000 kHz 2.49999 GHz -34.88 dBm -21.88 d8 2.570 GHz 2,571 GHz 150.000 kHz 2.57003 GHz 36,60 dBm ~23.60 dB
2,500 GHz 2,515 GHz 100.000 kHz 2,50227 GHz ~0.14 dBm -30.14 dB 2,571 GHz 2.595 GHz 1.000 MHz 2.57110 GHz -31.88 dbm -18.88 dB
i ] il 7

Date: 10.SEP.2020 10:28:14

Date: 1.SEP.2020 21:35.08

Sporton International (Kunshan) Inc.
TEL : +86-512-57900158
FAX : +86-512-57900958
FCC ID : ZMOFM150NA

: A60 of A219
: Mar. 12, 2021
. Rev. 01

Page Number
Report Issued Date
Report Version




SPORTON LAB.

FCC RF Test Report

Report No. : FG051416-03B

LTE Band 7 / 20MHz / QPSK

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

oo
Spectrum #) @) | spectrum =
Ref Level 25.40 dBm Offset 5.40 db Mode Auto Swesp Ref Level 2540 dém  Offset 5.40 dg Mode Auto Sweep
SGL Count 1007100 SGL Count 1004100
(@1 AvgPwr (@1 cvgPwr
Limit §heck pAES L SPURIRIECHBEKABS_ PABS,
0 e EpURIOUS | INE_ABS PARS n 20 AP —kPURIOUS LINE_ABS u,‘\-\ul
10 dB; || 10 dBm '
0dem ” 0 dem {
-10 da: ) l
J \ -10 dBm
SPURIOUS_LINE_ABS, I’
20 dB T \
i -20 dBm
-30 dam ¢ \
I -30 dBm T
40 da - ‘W J 1
MH w ﬁ] -40 dBm:
50 dBm L s - Ml'r MML,,IPF " A jM \P | [ H
l'\lmu s (|| 50 dBm i [P e -
4 il ot bt i
T "L ”"M ul
Start 2.475 GHz 10005 pts Stop 2.52 GHz
-70 dBm
Spurious Emissions
Range low | RangeUp | RBW | Frequency |  Powerabs | ALimit Start 2.55 GHz 6003 pts Stop 2.595 GHz
2,475 GHz 2,490 GHz 1.000 MHz 2.49045 GHz -42.67 dBm -29.67 d&_| |[Spurious Emissions
2,400 GHz 2,498 GHz 1,000 MHz 2,49583 GHz -37.18 dém -24.18 d& i
Rangelow | Rangeup | RBW | Freguency | pPowerabs | ALimit
2.496 GHz 2.499 GHz 1.000 MHz 2.49868 GHz -40.63 dBm -27.63 dB 2.550 GHz 2.570 GHz 100.000 kHz 2.56891 GHz 21.94 dBm -8.06 dB
2,499 GHz 2.500 GHz 500.000 kHz 2.49998 GHz -25.33 dBm -12.33 d8 2,570 GHz 2,571 GHz 200,000 kHz 2.57003 GHz -59.51 dBm ~16.51 dB
2.500 GHz 2.520 GHz 100.000 kHz 2.50111 GHz 20.38 dBm -9.62 di 2.571 GHz 2.595 GHz 1,000 MHz 2.57345 GHz -39.49 dBm -26.49 dB
11 J o j ( >

Date: 10.SEP.2020 10:32:18

Date: 1. SEP 2020 21:39:03

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

oo
Spectrum #) @) | spectrum =
Ref Level 25.40 dBm Offset 5.40 db Mode Auto Swesp Ref Level 2540 dém  Offset 5.40 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100100
@1 Avgrwr @1 avgpwr
Limit §heck PAES L SPURIRHECHBEKABS_ PABS
20 dar 20 AP : -
Fihe $PURIOUS LINE_ABS PAES he _$PURTOUS_LINE_ABS. PAES
10 dB; 10 dBm
0 dBm e > e 0 pptive T e T
-10 da: W ]
SPURIOUS. [TNE A5 [ [ [{f =
20 dB
J K —‘0 dem
-30 dam
I I i h‘
NP—— £€D dBm -
s o s
__,..,_.../ 40 dBm M\
-0 dBm S0 dem RM
-60 dBm
Start 2.475 GHz 10005 pts Stop 2.52 GHz
-70 dBm
Spurious Emissions
Range low | RangeUp | RBW | Frequency |  Powerabs | ALimit Start 2.55 GHz 6003 pts Stop 2.595 GHz
2,475 GHz 2,490 GHz 1.000 MHz 2.49009 GHz -35.95 dBm -22.95 d&_| ||Spurious Emissions
2,400 GHz 2,498 GHz 1,000 MHz 2,49585 GHz -31.27 dém -18.27 d& i
Rangelow | Rangeup | RBW | Freguency | pPowerabs | ALimit
2.496 GHz 2.499 GHz 1.000 MHz 2.49896 GHz -29.82 dBm -16.682 d& 2.550 GHz 2.570 GHz 100.000 kHz 2.56163 GHz 2.28 dBm -27.72 dB
2,499 GHz 2.500 GHz 500.000 kHz 2.50000 GHz -30.21 dBm -17.21 d8 2,570 GHz 2,571 GHz 200,000 kHz 2.57004 GHz 232.92 dbm ~19.92 dB
2,500 GHz 2,520 GHz 100.000 kHz 2,50856 GHz 0.81 dBm -29.19 dB 2,571 GHz 2.595 GHz 1.000 MHz 2.57101 GHz -29.10 dbm -16.10 dB
i ] il (| 7

Date: 10.SEP.2020 10:29:33

Date: 1.SEP.2020 21:41.09

Sporton International (Kunshan) Inc.
TEL : +86-512-57900158
FAX : +86-512-57900958
FCC ID : ZMOFM150NA

: A6l of A219
: Mar. 12, 2021
. Rev. 01

Page Number
Report Issued Date
Report Version



SPORTON LAB.

FCC RF Test Report

Report No. : FG051416-03B

LTE Band 7 / 20MHz / 16QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1RB

Date: 10.SEP. 2020 10:31:46

ectrum % o[ Spectrum ¥
Ref Level 25.40 dBm Offset 5.40 db Mode Auto Swesp Ref Level 2540 dém  Offset 5.40 d& Mode Auto Sweep
SGL Count 1007100 SGL Count 1004100
(@1 AvgPwr @1 sugpwr
~Limit Gheck PAES ,énl“jglp?iﬁ?(‘.lidﬁk"ﬁg, PABS
0 e EpURIOUS | INE_ABS PARS n B _$PURTOUS_LINE_ABS u,‘\-\ul
10 dB; || 10 dBm |
0dem H 0 dem L
108 I -10 dBém
SPURIOUS_LINE_ABS, Il ‘l
20 dB ¥
‘I 1 20 dém
-30 dam '\
'{ -30 dBm
40 dB: I I | { f\
TR -40 cem f -
50 dBm o VWML@WJL W W L |
L 50 dBm i ] m i -
o P b ml‘h I AMW y Y T .
» i .
SR
Start 2.475 GHz 10005 pts Stop 2.52 GHz
-70 dBm
Spurious Emissions
Range low | RangeUp | RBW | Frequency |  Powerabs | ALimit Start 2.55 GHz 6003 pts Stop 2.595 GHz
2,475 GHz 2,490 GHz 1.000 MHz 2.48787 GHz -41.48 dBm -28.48 d&_| |[Spurious Emissions
2,400 GHz 2,498 GHz 1,000 MHz 2,49273 GHz -35.00 deém -25.00 d& i
Rangelow | Rangeup | RBW | Freguency | pPowerabs | ALimit
2,486 GHz 2.459 GHz 1.000 MHz 2.45887 GHz -36.94 dém ~23.94 d8 2,550 GHz 2.570 GHz 100.000 kHz 2.56889 GHz 21.12 dBm -8.88 db
2,499 GHz 2.500 GHz 500.000 kHz 2.49994 GHz -24.84 dBm -11.84 d& 2,570 GHz 2,571 GHz 200,000 kHz 2.57000 GHz -30.55 dBm S17.55 dB
2.500 GHz 2.520 GHz 100.000 kHz 2.50110 GHz 19.21 dBm -10.79 dB 2.571 GHz 2.595 GHz 1,000 MHz 2.57544 GHz -37.66 dBm -24.56 dB
) ] o i )

Date: 1. SEP 2020 21:39:34

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

oo
Spectrum #) @) | spectrum
Ref Level 25.40 dBm Offset 5.40 db Mode Auto Swesp Ref Level 2540 dém  Offset 5.40 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100100
@1 Avgrwr @1 avgpwr
Limit §heck PAES L SPURIRHECHBEKABS_ PABS
20 dar 20 AP : -
Fihe $PURIOUS LINE_ABS PAES he _$PURTOUS_LINE_ABS. PAES
10de 10 dBm
0 dBm f - e n W 0 g u
-10 da: } W
SPURIOUS. [TNE 285, | l -0 dem
20 dB
r H -40 dem
-30 dam '[ J \
M*""‘""""'M j}n dem
st g wmm
-40 dBm ]
50 dBm [,
M
-60 dBm
Start 2.475 GHz 10005 pts Stop 2.52 GHz
-70 dBm
Spurious Emissions
Range low | RangeUp | RBW | Frequency |  Powerabs | ALimit Start 2.55 GHz 6003 pts Stop 2.595 GHz
2,475 GHz 2,490 GHz 1.000 MHz 2.49037 GHz -35.30 dBm -22.30 d&_| ||Spurious Emissions
2,400 GHz 2,498 GHz 1,000 MHz 2,49575 GHz -32.00 dém -19.09 d& i
Rangelow | Rangeup | RBW | Freguency | pPowerabs | ALimit
2.496 GHz 2.499 GHz 1.000 MHz 2.49866 GHz -31.02 dBm -18.02 d8 2.550 GHz 2.570 GHz 100.000 kHz 2.56529 GHz 1.32 dBm -28.68 db
2,499 GHz 2.500 GHz 500.000 kHz 2.50000 GHz -31.20 dém -18.20 d& 2,570 GHz 2,571 GHz 200,000 kHz 2.57003 GHz ~34.22 dBm ~21.22 dB
2,500 GHz 2,520 GHz 100.000 kHz 2,50541 GHz -0.20 dBm -30.20 dB 2,571 GHz 2.595 GHz 1.000 MHz 2.57104 GHz -29.53 dbm -16.53 dB

I

Date: 10.SEP.2020 10:30:08

)

i

Date: 1.SEP.2020 21:40:22

Sporton International (Kunshan) Inc.
TEL : +86-512-57900158
FAX : +86-512-57900958
FCC ID : ZMOFM150NA

: A62 of A219
: Mar. 12, 2021
. Rev. 01

Page Number
Report Issued Date
Report Version



SPORTON LAB.

FCC RF Test Report

Report No. : FG051416-03B

LTE Band 7 / 20MHz / 64QAM

Lowest Band Edge /1 R

B

Highest Band Edge / 1 RB

ectrum ¥

Spectrum

Ref Level 25.40 dBm
SGL Count 100/100

Offset 5.40 di Mode Auto Sweep

Ref Level 2540 dém  Offset 5.40 dg
SGL Count 100/100

Mode Auto Sweep

Date: 10.SEP.2020 10:31:14

Date: 1. SEP 2020 21:39:50

(@1 AvgPwr 01 AvgPwr
20 bl dheek 5aks | SPURIGECHBERASS PARS
“Lie _$PURIOUS_) INE_ABS PARS n B _$PURTOUS_LINE_ABS u,\-csw
10 dB ” 10 dBm |
0dem H 0 dBm
-10 dB l
( \‘ -10 dBm
SPURIOUS_LINE_ABS, ,(
20 dB / 1
! 20 dBm
-30 dBm I YLL
” -30 dBm
-40 db i \
J— 1y I \ h 40 dém
E J— 1 ‘r
60 d8 B E AN bd <50 cBm J IIJ[J M"‘ﬂ-w (]
S | 'l H M,,J[W“ |M.J . .
70 . SR, SR i g
Start 2.475 GHz 10005 pts Stop 2.52 GHz
-70 dem
Spurious Emissions
Range low | RangeUp | RBW | Frequency |  Powerabs | ALimit Start 2.55 GHz 6003 pts Stop 2.595 GHz
2.475 GHz 2.490 GHz 1.000 MHz 2.49020 GHz -45.06 dBm -32.06 d&_| |[Spurious Emissions
2,400 GHz 2.496 GHz 1.000 MHz 2.49280 GHz -40.92 dBm -27.92 dB P
Rangelow | Rangeup | RBW | Freguency | pPowerabs | ALimit
2.496 GHz 2.499 GHz 1.000 MHz 2.49868 GHz -36.13 dBm -25.13 dB 2.550 GHz 2.570 GHz 100.000 kHz 2.56894 GHz 16.68 dBm -11.12 dB
2.499 GHz 2.500 GHz 500.000 kHz 2.50000 GHz -26.50 dBm -13.50 dB 2.570 GHz 2.571 GHz 200,000 kHz 2.57001 GHz 232,37 dbm 219,37 dB
2,500 GHz 2.520 GHz 100.000 kHz 2.50106 GHz 17.52 dém -12.48 dB 2.571 GHz 2.595 GHz 1,000 MHz 2.57110 GHz -39.52 dbm 26.52 dB
) ] o i )

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

oo
Spectrum % @) |*spectrum
Ref Level 25.40 dBm Offset 5.40 db Mode Auto Swesp Ref Level 2540 dém  Offset 5.40 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100100
@1 Avgrwr @1 avgpwr
Limit §heck PAES L SPURIRHECHBEKABS_ PABS
20 dar 20 AP : -
Eine _$PURIOUS_J INE_ABS PABS e _SPURIOUS_LINE_ABS, PASS
10de 10 dBm
0 dem S —— 0 i 7 v
-10 da: 1
SPURIOUS. [TNE A5 ( L[
20 dB
J \ -40 dem
-30 dam 11 l
e nfpid -0 dBm
B W 3 L\J‘m
ol i MH
d......--M 40 dem
60 dBm 50 dem \‘*—-w..
-60 dBm
Start 2.475 GHz 10005 pts Stop 2.52 GHz
-70 dBm
Spurious Emissions
Range low | RangeUp | RBW | Frequency |  Powerabs | ALimit Start 2.55 GHz 6003 pts Stop 2.595 GHz
2.475 GHz 2,490 GHz 1.000 MHz 2.48968 GHz -36.06 dBm -23.06 d&_| |[Spurious Emissions
2,400 GHz 2,498 GHz 1,000 MHz 2,49580 GHz -31.96 dém -18.05 d& i
Rangelow | Rangeup | RBW | Freguency | pPowerabs | ALimit
2.496 GHz 2.499 GHz 1.000 MHz 2.49899 GHz -31.13 dBm -18.13 d8 2.550 GHz 2.570 GHz 100.000 kHz 2.56196 GHz 0.51 dBm -29.49 db
2,499 GHz 2.500 GHz 500.000 kHz 2.49991 GHz -32.76 dBm -19.76 d& 2,570 GHz 2,571 GHz 200,000 kHz 2.57006 GHz -35.67 dBm 2267 dB
2,500 GHz 2,520 GHz 100.000 kHz 2,50500 GHz -1.21 dBm -31.21 dB 2,571 GHz 2.595 GHz 1.000 MHz 2.57122 GHz -30.04 dbm -17.04 dB

Il )

Date: 10.SEP.2020 10:30.41

i

Date: 1.SEP.2020 21:40:06

Sporton International (Kunshan) Inc.
TEL : +86-512-57900158
FAX : +86-512-57900958
FCC ID : ZMOFM150NA

Page Number
Report Issued Date
Report Version

: A63 of A219
: Mar. 12, 2021
. Rev. 01




SPORTON

FCC RF Test Report

LAB.

Report No. : FG051416-03B

Conducted Spurious Emission

LTE Band 7 / 5MHz

Lowest Channel / QPSK

Lowest Channel / 16QAM

n | gy
Ref Level 0.00 dem  Offset 5.40 dg Mode Auto Sweep Ref Level 0.00 dem  Offset 5.40 d& Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
(@1 Avgpwr
heck PaRS Limit fheck PARS
SPLRIOUS | INE ABS BAES _10 ddRR—BBURIOUS JINE ABRS PABS
-20 dBm
S_LINE_ABS S_LINE_ABS
-40 dBm
. » Y d L A
P 50 dBm v
(P T 5& B [P T
st
-60 dBm
-70 dBm
-80 dBm
-0 dBm
Start 30.0 MHz 52006 pts Stop 26.0 GHz Start 30.0 MHz 52006 pts Stop 26.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Power Abs ALimit
30.000 MHz 1.000 GHz 1.000 MHz 934.31534 MHz -53.97 dBm -28.97 dB 30,000 MHz 1,000 GHz 1.000 MHz 866.93403 MHz -53.85 dBm -28.85 dB
1.000 GHz 2,490 GHz 1.000 MHz 2.48975 GHz -45.59 dBm -20.59 dB 1.000 GHz 2,450 GHz 1.000 MHz 2.48926 GHz -50.71 dBm -25.71 dB
2,580 GHz 5.000 GHz 1.000 MHz 4.97411 GHz -50,87 dBm -25.87 dB 2,580 GHz 5,000 GHz 1.000 MHz 4.09976 GHz -50.53 dBm -25.53 dB
5.000 GHz 10.000 GHz 1.000 MHz 5.00075 GHz -44.24 dBm -19.24 dB 5.000 GHz 10.000 GHz 1.000 MHz 5.00075 GHz -45,04 dBm -20.04 db
10.000 GHz 18.000 GHz 1.000 MHz 17.03881 GHz -46.58 dBm -21.58 dB 10.000 GHz 18,000 GHz 1.000 MHz 17.03931 GHz -46.54 dBm -21,54 dB
18.000 GHz 26.000 GHz 1.000 MHz 19.86163 GHz -46,17 dBm -21.17 dB 18.000 GHz 26,000 GHz 1.000 MHz 19.86013 GHz -45.36 dBm -20.86 dB
—_—
{ 1 J L] ( )| J L]
Date: 8.JUL 2020 052158 Date: 8 JUL 2020 05:22:52
n o[ =0 =
Ref Level 0.00 dem  Offset 5.40 dg Mode Auto Sweep Ref Level 0.00 dém Offset 5.40 d& Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr (@1 AvgPwr
Limit heck PARS Limit Fheck PARS
.10 4dpR—BPURIOUS | INE_ABS PARS _10 ddRR—BPURIOUS | INE_ABS PABS
20 d8 -20 dBm
S_LINE_ABS S_LINE_ABS
-40 dBm
1 " 1 A e
= sl = i 50 dBm e
e gt b —— [T s
-60 dBm
-70 dBm
-80 dBm
-90 dBm
Start 30.0 MHz 52006 pts Stop 26.0 GHz Start 30.0 MHz 52006 pts Stop 26.0 GHz
Spurious Emissions Spurious Emissions
Range Law Range Up | RBW | Frequency |  Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Power Abs ALimit
30.000 MHz 1.000 GHz 1.000 MHz 898.44328 MHz -53.88 dBm -28.88 dB 30,000 MHz 1,000 GHz 1.000 MHz 939.16282 MHz -53,94 dBm -28.94 dB
1.000 GHz 2,490 GHz 1.000 MHz 2.47088 GHz -53.90 dBm -28.90 dB 1.000 GHz 2,450 GHz 1.000 MHz 2.48280 GHz -53.88 dBm -28.88 dB
2,580 GHz 5.000 GHz 1.000 MHz 4.98089 GHz -50.86 dBm -25.86 dB 2,580 GHz 5,000 GHz 1.000 MHz 4.03911 GHz -50.70 dBm -25.70 dB
5.000 GHz 10.000 GHz 1.000 MHz 5.06574 GHz -44.78 dBm -19.78 dB 5.000 GHz 10.000 GHz 1.000 MHz 5.06574 GHz -44.,37 dBm -15.37 db
10.000 GHz 18.000 GHz 1.000 MHz 17.03081 GHz -46.48 dBm -21.48 dB 10.000 GHz 18,000 GHz 1.000 MHz 16.62334 GHz -46.70 dBm -21.70 d&
18.000 GHz 26.000 GHz 1.000 MHz 19.86713 GHz -46.06 dBm -21.06 dB 18.000 GHz 26,000 GHz 1.000 MHz 19.86513 GHz -46.10 dBm -21.10 d&
( ) J - ( Il ] i

Date: 8.JUL 2020 05.24:40

Date: 8 JUL 2020 05:23.46

Sporton International (Kunshan) Inc.
TEL : +86-512-57900158
FAX : +86-512-57900958

FCCID

: ZMOFM150NA

Page Number

1 AB4 of A219

Report Issued Date : Mar. 12, 2021

Report Version

. Rew.

01



SPORTON LAB.

FCC RF Test Report

Report No. : FG051416-03B

LTE Band 7 / 5MHz

Highest Channel / QPSK

Highest Channel / 16QAM

n | gy
Ref Level 0.00 dem  Offset 5.40 dg Mode Auto Sweep Ref Level 0.00 dem  Offset 5.40 d& Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr (@1 Avgpwr
Limit heck PaRS Limit fheck PARS
10 ddpR—HEURIOUS JINE ABS BAES _10 ddRR—BBURIOUS JINE ABRS PABS
20 d8 -20 dBm
S_LINE_ABS S_LINE_ABS
-40 dBm
1 N = ante b N .
(WP =50 cBm g v T T
-50 dBm
-70 dBm
-80 dBm
-0 dBm
Start 30.0 MHz 52006 pts Stop 26.0 GHz Start 30.0 MHz 52006 pts Stop 26.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
30.000 MHz 1.000 GHz 1.000 MHz 866.93403 MHz -54.06 dBm -29.06 dB 30,000 MHz 1,000 GHz 1.000 MHz 963.40080 MHz -53.88 dBm -28.88 db
1.000 GHz 2,490 GHz 1.000 MHz 2.48330 GHz -54.09 dBm -29.09 dB 1.000 GHz 2,450 GHz 1.000 MHz 2.48181 GHz -53.88 dBm -28.88 dB
2,580 GHz 5.000 GHz 1.000 MHz 4.97395 GHz -50,56 dBm -25.56 dB 2,580 GHz 5,000 GHz 1.000 MHz 2.53315 GHz -49,14 dBm -24.14 dB
5.000 GHz 10.000 GHz 1.000 MHz 5.13074 GHz -45.30 dBm -20.30 dB 5.000 GHz 10.000 GHz 1.000 MHz 5.13074 GHz -46.34 dBm -21.34 dB
10.000 GHz 18.000 GHz 1.000 MHz 15.91888 GHz -46.59 dBm -21.59 dB 10.000 GHz 18,000 GHz 1.000 MHz 17.05281 GHz -46.57 dBm -21,57 d
18.000 GHz 26.000 GHz 1.000 MHz 19.87013 GHz -45.90 dBm -20,90 dB 18.000 GHz 26,000 GHz 1.000 MHz 19.85263 GHz -46.16 dBm -21.16 dg
{ 1 J L] ( )| J L]

Dater 8.JUL 2020 0525:34

Date: 8 JUL 2020 05:26:27

LTE Band

7/ 10MHz

Lowest Channel / QPSK

Lowest Channel / 16QAM

trum

Ref Level 0.00 dBm
SGL Count 100/100

Offset 5.40 de Mode Auto Sweep

(Sper )

Ref Level 0,00 dBm
SGL Count 100/100

Offset 5.40 dB Mode Auto Sweep

@1 AvgPwr (@1 AvgPwr
Limit heck PARS Limit Fheck PARS
.10 4dpR—BPURIOUS | INE_ABS PARS _10 ddRR—BPURIOUS | INE_ABS PABS
20 d8 -20 dBm
| INE_ABS [ spu
40 dBm
. . T 'y A
P Ly S0dBm — - M
(R i WV IV i P o W SR B
-60 dBm
-70 dBm
-80 dBm
-90 dBm
Start 30.0 MHz 52006 pts Stop 26.0 GHz Start 30.0 MHz 52006 pts Stop 26.0 GHz
Spurious Emissions Spurious Emissions
Range Law Range Up | RBW | Frequency |  Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
30.000 MHz 1.000 GHz 1.000 MHz 973.09585 MHz -53.87 dBm -28.87 dB 30,000 MHz 1,000 GHz 1.000 MHz 998.30335 MHz -53,94 dBm -28.94 dB
1.000 GHz 2,490 GHz 1.000 MHz 2.48926 GHz -50.63 dBm -25.63 dB 1.000 GHz 2,450 GHz 1.000 MHz 2.48876 GHz -50.82 dBm -25.82 dB
2,580 GHz 5.000 GHz 1.000 MHz 4.98572 GHz -50,83 dBm -25.82 dB 2,580 GHz 5,000 GHz 1.000 MHz 4.09540 GHz -50.33 dBm -25.83 dB
5.000 GHz 10.000 GHz 1.000 MHz 5.00125 GHz -44.83 dBm -19.83 dB 5.000 GHz 10.000 GHz 1.000 MHz 5.00125 GHz -44.79 dBm -15.75 db
10.000 GHz 18,000 GHz 1.000 MHz 17.05231 GHz -46.49 dBm -21.49 dB 10.000 GHz 18,000 GHz 1.000 MHz 17.03981 GHz -46.43 dBm -21.43 dB
18.000 GHz 26.000 GHz 1.000 MHz 15.87413 GHz -45.93 dBm -20.93 dB 18.000 GHz 26,000 GHz 1.000 MHz 15.86113 GHz -45.,93 dBm -20.93 db
( ) ] ( ) ! wa

Date: 8.JUL.2020 053825

Date: 8 JUL 2020 05:39:19

Sporton International (Kunshan) Inc.
TEL : +86-512-57900158
FAX : +86-512-57900958
FCC ID : ZMOFM150NA

Page Number 1 A65 of A219
Report Issued Date : Mar. 12, 2021
Report Version : Rev. 01



SPORTON LAB.

FCC RF Test Report

Report No. : FG051416-03B

LTE Band 7 / 10MHz

Middle Channel / QPSK

Middle Channel / 16QAM

Spectrum u/:;.( Spec u,:\]
Ref Level 0,00 dBm  Offset 5.40 d8 Mode Auto Sweep Ref Level 0,00 dBm  Offset 5.40 db Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 avgPwr @1 AvgPwr
Limit ¢heck PABS Limit ¢heck PABS
10 48HE—HBURIOUS }INE_ABRS PARS 10 ddRR—REURIOUS JINE ABS PAKS
-20 dBm
S_LINE_ABS | SPURIOUS_LINE_ABS
-40 dBm
A P 2 .y
e . \ . e . "
-50 dBm
-70 dBm
-80 dBm
-90 dBm
Start 30.0 MHz 52006 pts Stop 26.0 GHz Start 30.0 MHz 52006 pts Stop 26.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Power Abs ALimit Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
30.000 MHz 1,000 GHz 1.000 MHz 848.99800 MHz -54,21 dBm -29.21 dB 30,000 MHz 1,000 GHz 1.000 MHz 892.14143 MHz -54,02 dém -29.02 d&
1.000 GHz 2,490 GHz 1.000 MHz 2.48280 GHz -53.81 dBm -28.81 dB 1.000 GHz 2,490 GHz 1.000 MHz 2.48777 GHz -53.52 dBm -28.52 d
2,580 GHz 5.000 GHz 1.000 MHz 4,96734 GHz -50,88 dBm -25,88 dB 2,580 GHz 5,000 GHz 1.000 MHz 4,08911 GHz -50,74 dBm -25.74 dB
5.000 GHz 10.000 GHz 1.000 MHz 5.06124 GHz -44.12 dBm -19.12 dB 5.000 GHz 10.000 GHz 1.000 MHz 5.06124 GHz -45.17 dBm -20.17 db
10.000 GHz 18.000 GHz 1.000 MHz 17.06531 GHz -46.56 dBm -21.56 dB 10.000 GHz 18,000 GHz 1.000 MHz 17.02881 GHz -46.61 dBm -21.61 dB
18.000 GHz 26.000 GHz 1.000 MHz 19.86213 GHz -46.11 dBm -21.11 dB 18.000 GHz 26,000 GHz 1.000 MHz 19.86763 GHz -46.00 dBm -21.00 dg
( I J L] ( ) L]

Dater 8.JUL 2020 0541:07

Date: 8 JUL 2020 05:40:13

Highest Channel / QPSK

Highest Channel / 16QAM

Spectrum u/? Spec u,?
Ref Level 0.00 dem  Offset 5.40 d8 Mode Auto Sweep Ref Level 0,00 dém  Offset 5.40 di Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
(@1 AvgPwr
heck PABS Limit ¢heck PAB
SPLIRIOUS | INF_ARS PARS _10 ddpR—FPURIONS } INE_ABS PARS
S_LINE_ABS _LINE_ABS
1 " & P ANy 1 N A g,
T (W e e - ot WAaRg
-80 dBm
-90 dBm
Start 30.0 MHz 52006 pts Stop 26.0 GHz Start 30.0 MHz 52006 pts Stop 26.0 GHz
Spurious Emissions Spurious Emissions
Range Law Range Up | RBW | Frequency | Power Abs ALimit Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
30.000 MHz 1,000 GHz 1.000 MHz 870.81209 MHz -53.84 dBm -28.84 dB 30,000 MHz 1,000 GHz 1.000 MHz 944.98001 MHz -54,03 dém -29.03 d&
1.000 GHz 2,490 GHz 1.000 MHz 2.48777 GHz -54.10 dBm -29.10 dB 1.000 GHz 2,490 GHz 1.000 MHz 2.46344 GHz -54,10 dBm -29.10 d
2,580 GHz 5.000 GHz 1.000 MHz 4,99444 GHz -50,90 dBm -25,90 dB 2,580 GHz 5,000 GHz 1.000 MHz 4,08476 GHz -50,92 dBm -25,92 dB
5.000 GHz 10.000 GHz 1.000 MHz 5.12124 GHz -45.88 dBm -20.88 dB 5.000 GHz 10.000 GHz 1.000 MHz 5.12124 GHz 46,40 dBm -21.40 db
10.000 GHz 18.000 GHz 1.000 MHz 17.04831 GHz -46.33 dBm -21.33 dB 10.000 GHz 18,000 GHz 1.000 MHz 17.03881 GHz -46,38 dBm -21.38 dB
18.000 GHz 26.000 GHz 1.000 MHz 12.83764 GHz -46.16 dBm -21.16 dB 18.000 GHz 26,000 GHz 1.000 MHz 19.85013 GHz -45.98 dBm -20.98 d&
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SPORTON LAB.

FCC RF Test Report

Report No. : FG051416-03B
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Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
30.000 MHz 1,000 GHz 1.000 MHz 923.16592 MHz -53.97 dBm -28.97 dB 30,000 MHz 1,000 GHz 1.000 MHz 854.8150% MHz -53.95 dém -28.95 d&
1.000 GHz 2,490 GHz 1.000 MHz 2.48926 GHz -50.45 dBm -25.45 dB 1.000 GHz 2,490 GHz 1.000 MHz 2.48975 GHz -50.34 dBm -25.34 dB
2,580 GHz 5.000 GHz 1.000 MHz 4,96492 GHz -50,84 dBm -25,84 dB 2,580 GHz 5,000 GHz 1.000 MHz 4,009637 GHz -50,98 dBm -25,93 dB
5.000 GHz 10.000 GHz 1.000 MHz 5.00175 GHz -44.13 dBm -19.13 dB 5.000 GHz 10.000 GHz 1.000 MHz 5.00175 GHz -44.87 dBm -19.87 db
10.000 GHz 18.000 GHz 1.000 MHz 17.04781 GHz -46.5¢ dBm -21.54 dB 10.000 GHz 18,000 GHz 1.000 MHz 17.03581 GHz -46.61 dBm -21.61 dB
18.000 GHz 26.000 GHz 1.000 MHz 19.87213 GHz -46,17 dBm -21.17 dB 18.000 GHz 26,000 GHz 1.000 MHz 19.85163 GHz -45,97 dBém -20.97 d&
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Rangelow | RangeUp | RBW | Frequency |  Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
30,000 MHz 1,000 GHz 1.000 MHz 865.96452 MHz -54,04 dBm -29,04 dB 30,000 MHz 1,000 GHz 1.000 MHz 886.80910 MHz -54,07 dem -28,07 d&
1.000 GHz 2,490 GHz 1.000 MHz 2.48280 GHz -53.81 dBm -28.81 dB 1.000 GHz 2,490 GHz 1.000 MHz 2.44785 GHz -53.96 dBm -28.96 dB
2,580 GHz 5.000 GHz 1.000 MHz 4,98331 GHz -51,13 dBm -26,13 dB 2,580 GHz 5,000 GHz 1.000 MHz 4,00831 GHz -50,82 dBm -25.82 dB
5.000 GHz 10.000 GHz 1.000 MHz 5.05674 GHz -44.50 dBm -19.50 dB 5.000 GHz 10.000 GHz 1.000 MHz 5.05674 GHz -45.13 dBm -20.13 dB
10.000 GHz 18.000 GHz 1.000 MHz 17.04581 GHz -46.51 dBm -21.51 dB 10.000 GHz 18,000 GHz 1.000 MHz 17.04781 GHz -46,31 dBm -21.31 dB
18.000 GHz 26.000 GHz 1.000 MHz 19.84363 GHz -45.98 dBm -20,98 dB 18.000 GHz 26,000 GHz 1.000 MHz 19.87013 GHz -45.78 dBm -20.78 dB
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SPORTON LAB.

FCC RF Test Report

Report No. : FG051416-03B

LTE Band7 / 15MHz

Highest Channel / QPSK

Highest Channel / 16QAM
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Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Power Abs ALimit Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
30.000 MHz 1.000 GHz 1.000 MHz 956.12944 MHz -53,95 dBm -28.95 dB 30,000 MHz 1,000 GHz 1.000 MHz 976.48926 MHz -54,00 dBm -29.00 dB
1.000 GHz 2,490 GHz 1.000 MHz 2.48528 GHz -54.12 dBm -29.12 dB 1.000 GHz 2,450 GHz 1.000 MHz 2.46691 GHz -53.89 dBm -28.89 dB
2,580 GHz 5.000 GHz 1.000 MHz 4.99734 GHz -50,67 dBm -25.67 dB 2,580 GHz 5,000 GHz 1.000 MHz 4.09402 GHz -50.39 dBm -25.89 dB
5.000 GHz 10.000 GHz 1.000 MHz 5.11174 GHz -45.12 dBm -20.12 dB 5.000 GHz 10.000 GHz 1.000 MHz 5.11174 GHz -45.77 dBm -20.77 db
10.000 GHz 18.000 GHz 1.000 MHz 17.03781 GHz -46.48 dBm -21.48 dB 10.000 GHz 18,000 GHz 1.000 MHz 17.04031 GHz -46.69 dBm -21.69 dB
18.000 GHz 26.000 GHz 1.000 MHz 19.86263 GHz -46.02 dBm -21.02 dB 18.000 GHz 26,000 GHz 1.000 MHz 19.88113 GHz -45.96 dBm -20.96 dg
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Spurious Emissions Spurious Emissions
Range Law Range Up | RBW | Frequency | Power Abs ALimit Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
30.000 MHz 1.000 GHz 1.000 MHz 928.01348 MHz -54.02 dBm -29.02 dB 30,000 MHz 1,000 GHz 1.000 MHz 865.83958 MHz -54,02 dBm -20.02 dB
1.000 GHz 2,490 GHz 1.000 MHz 2.48975 GHz -48.88 dBm -23.88 dB 1.000 GHz 2,450 GHz 1.000 MHz 2.48975 GHz -50.80 dBm -25.80 dB
2,580 GHz 5.000 GHz 1.000 MHz 4.96201 GHz -51.16 dBm -26.16 dB 2,580 GHz 5,000 GHz 1.000 MHz 4.09153 GHz -50,93 dBm -25,93 dB
5.000 GHz 10.000 GHz 1.000 MHz 5.00225 GHz -45.79 dBm -20.75 dB 5.000 GHz 10.000 GHz 1.000 MHz 5.00225 GHz -45.23 dBm -20.23 db
10.000 GHz 18,000 GHz 1.000 MHz 17.04281 GHz -46.55 dBm -21.55 dB 10.000 GHz 18,000 GHz 1.000 MHz 17.05631 GHz -46.75 dBm -21.75 d8
18.000 GHz 26.000 GHz 1.000 MHz 15.84263 GHz -46.05 dBm -21.06 dB 18.000 GHz 26,000 GHz 1.000 MHz 15.86063 GHz -46.12 dBm -21.12 dB
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Report No. : FG051416-03B

LTE Band 7 / 20MHz

Middle Channel / QPSK

Middle Channel / 16QAM

Spectr
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Ref Level 0.00 dBm
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Rangelow | Rangeup | RBW | Frequency | Power Abs ALimit Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
30.000 MHz 1.000 GHz 1.000 MHz 886.32434 MHz -53.95 dBm -28.95 dB 30,000 MHz 1,000 GHz 1.000 MHz 784.04048 MHz -54.15 dBm -20.15 dB
1.000 GHz 2,490 GHz 1.000 MHz 2.48926 GHz -53.55 dBm -28.55 dB 1.000 GHz 2,490 GHz 1.000 MHz 2.48926 GHz -53.80 dBm -28.80 dB
2,580 GHz 5.000 GHz 1.000 MHz 4,99540 GHz -50,55 dBm -25,55 dB 2,580 GHz 5,000 GHz 1.000 MHz 4,05863 GHz -50,84 dBm -25.84 dB
5.000 GHz 10.000 GHz 1.000 MHz 5.05224 GHz ~44.84 dBm -19.84 dB 5.000 GHz 10.000 GHz 1.000 MHz 5.05224 GHz -45.74 dBm -20.74 dB
10.000 GHz 18.000 GHz 1.000 MHz 17.04881 GHz -46.66 dBm -21.66 dB 10.000 GHz 18,000 GHz 1.000 MHz 17.04631 GHz -46.54 dBm -21.54 dB
18.000 GHz 26.000 GHz 1.000 MHz 19.86363 GHz -46.08 dBm -21.08 dB 18.000 GHz 26,000 GHz 1.000 MHz 19.86263 GHz -45.93 dBm -20.93 dB&
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Spurious Emissions Spurious Emissions
Range Law Range Up | RBW | Frequency | Power Abs ALimit Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
30,000 MHz 1,000 GHz 1.000 MHz 84318091 MHz -54,00 dBm -29,00 dB 30,000 MHz 1,000 GHz 1.000 MHz 866.93403 MHz -54,02 dem -208,02 d
1.000 GHz 2,490 GHz 1.000 MHz 2.48876 GHz -53.92 dBm -28.92 dB 1.000 GHz 2,490 GHz 1.000 MHz 2.29165 GHz -54,05 dBm -29.05 dB
2,580 GHz 5.000 GHz 1.000 MHz 4,97895 GHz -50,63 dBm -25.63 dB 2,580 GHz 5,000 GHz 1.000 MHz 4,08766 GHz -50,58 dBm -25,58 dB
5.000 GHz 10.000 GHz 1.000 MHz 5.10224 GHz -45.66 dBm -20.66 dB 5.000 GHz 10.000 GHz 1.000 MHz 5.10274 GHz -45.44 dBm -20.44 db
10.000 GHz 18.000 GHz 1.000 MHz 17.03781 GHz -46.65 dBm -21.65 dB 10.000 GHz 18,000 GHz 1.000 MHz 17.03281 GHz -46,49 dBm -21.49 dB
18.000 GHz 26.000 GHz 1.000 MHz 19.85913 GHz -46.08 dBm -21.08 dB 18.000 GHz 26,000 GHz 1.000 MHz 19.85863 GHz -45.81 dBm -20.81 dB
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Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
30.000 MHz 1.000 GHz 1.000 MHz 941.10185 MHz -54.08 dBm -29.02 dB 30,000 MHz 1,000 GHz 1.000 MHz 898.92804 MHz -53.83 dBm -28.83 db
1.000 GHz 2,490 GHz 1.000 MHz 2.48826 GHz -51.04 dBm -26.04 dB 1.000 GHz 2,490 GHz 1.000 MHz 2.48230 GHz -53.68 dBm -28.68 dB
2,580 GHz 5.000 GHz 1.000 MHz 4,99976 GHz -50,75 dBm -25,75 dB 2,580 GHz 5,000 GHz 1.000 MHz 4,00831 GHz -50,87 dBm -25.87 dB
5.000 GHz 10.000 GHz 1.000 MHz 5.00075 GHz -45.03 dBm -20.03 dB 5.000 GHz 10.000 GHz 1.000 MHz 5.06574 GHz -45.16 dBm -20.16 db
10.000 GHz 18.000 GHz 1.000 MHz 15.89938 GHz -46.67 dBm -21.67 dB 10.000 GHz 18,000 GHz 1.000 MHz 17.03431 GHz -46.66 dBm -21.66 dB
18.000 GHz 26.000 GHz 1.000 MHz 19.87513 GHz -46.11 dBm -21.11 dB 18.000 GHz 26,000 GHz 1.000 MHz 19.83714 GHz -46,07 dBém -21.07 d&
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1.000 GHz 2,490 GHz 1.000 MHz 2.46443 GHz -53.82 dBm -28.82 dB
2,580 GHz 5.000 GHz 1.000 MHz 4.99685 GHz -50,82 dBm -25.82 dB
5.000 GHz 10.000 GHz 1.000 MHz 5.13124 GHz -47.15 dBm -22.15 dB
10.000 GHz 18.000 GHz 1.000 MHz 17.04681 GHz -46.52 dBm -21.52 dB
18.000 GHz 26.000 GHz 1.000 MHz 19.86213 GHz -45.85 dBm -20.85 dB
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SPORTON LAB.

FCC RF Test Report

Report No. : FG051416-03B

LTE Band 7 / 10MHz
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30.000 MHz 1.000 GHz 1.000 MHz 935.28486 MHz -53.81 dBm -28.81 dB 30,000 MHz 1,000 GHz 1.000 MHz 968.24838 MHz -53.86 dBm -28.86 db
1.000 GHz 2,490 GHz 1.000 MHz 2.48826 GHz -51.26 dBm -26.26 dB 1.000 GHz 2,450 GHz 1.000 MHz 2.48479 GHz -53.85 dBm -28.85 dB
2,580 GHz 5.000 GHz 1.000 MHz 4.99298 GHz -50,95 dBm -25,95 dB 2,580 GHz 5,000 GHz 1.000 MHz 4.03331 GHz -50.35 dBm -25.85 dB
5.000 GHz 10.000 GHz 1.000 MHz 5.00125 GHz -46.10 dBm -21.10 dB 5.000 GHz 10.000 GHz 1.000 MHz 5.06124 GHz -44.50 dBm -15.50 db
10.000 GHz 18.000 GHz 1.000 MHz 17.04181 GHz -46.45 dBm -21.45 dB 10.000 GHz 18,000 GHz 1.000 MHz 17.04281 GHz -46.62 dBm -21.62 dB
18.000 GHz 26.000 GHz 1.000 MHz 19.85713 GHz -45.92 dBm -20.92 dB 18.000 GHz 26,000 GHz 1.000 MHz 19.87463 GHz -46.10 dBm -21.10 d&
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30.000 MHz 1.000 GHz 1.000 MHz 875.174%1 MHz -54.00 dBm -29.00 dB
1.000 GHz 2,490 GHz 1.000 MHz 2.48777 GHz -53.86 dBm -28.86 dB
2,580 GHz 5.000 GHz 1.000 MHz 4.98089 GHz -50,83 dBm -25.82 dB
5.000 GHz 10.000 GHz 1.000 MHz 5.12124 GHz -46.83 dBm -21.83 dB
10.000 GHz 18.000 GHz 1.000 MHz 16.62284 GHz -46.60 dBm -21.60 dB
18.000 GHz 26.000 GHz 1.000 MHz 19.85113 GHz -46.05 dBm -21.05 dB
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SPORTON LAB.

FCC RF Test Report
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30.000 MHz 1.000 GHz 1.000 MHz 836.39430 MHz -54.00 dBm -29.00 dB 30,000 MHz 1,000 GHz 1.000 MHz 890.68716 MHz -53.88 dBm -28.88 db
1.000 GHz 2,490 GHz 1.000 MHz 2.48975 GHz -50.84 dBm -25.84 dB 1.000 GHz 2,450 GHz 1.000 MHz 2.48379 GHz -53.88 dBm -28.88 dB
2,580 GHz 5.000 GHz 1.000 MHz 4.99056 GHz -50,73 dBm -25.72 dB 2,580 GHz 5,000 GHz 1.000 MHz 4.09444 GHz -50.35 dBm -25.85 dB
5.000 GHz 10.000 GHz 1.000 MHz 5.00175 GHz -44.94 dBm -19.94 dB 5.000 GHz 10.000 GHz 1.000 MHz 5.05674 GHz -44.71 dBm -15.71 dB
10.000 GHz 18.000 GHz 1.000 MHz 17.03831 GHz -46.50 dBm -21.50 dB 10.000 GHz 18,000 GHz 1.000 MHz 17.03381 GHz -46.43 dBm -21.43 dB
18.000 GHz 26.000 GHz 1.000 MHz 19.82013 GHz -46.01 dBm -21.01 dB 18.000 GHz 26,000 GHz 1.000 MHz 19.86263 GHz -45.85 dBm -20.85 dB
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30.000 MHz 1.000 GHz 1.000 MHz 928.01348 MHz -53.92 dBm -28.92 dB
1.000 GHz 2,490 GHz 1.000 MHz 2.46344 GHz -54.14 dBm -29.14 dB
2,580 GHz 5.000 GHz 1.000 MHz 4.98524 GHz -50.66 dBm -25.66 dB
5.000 GHz 10.000 GHz 1.000 MHz 5.11174 GHz -45.04 dBm -20.04 dB
10.000 GHz 18.000 GHz 1.000 MHz 17.04531 GHz -46.71 dBm -21.71 dB
18.000 GHz 26.000 GHz 1.000 MHz 19.86913 GHz -46.02 dBm -21.02 dB
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Rangelow | Rangeup | RBW | Frequency | Power Abs ALimit Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
30.000 MHz 1.000 GHz 1.000 MHz 861.11694 MHz -54.12 dBm -29.12 dB 30,000 MHz 1,000 GHz 1.000 MHz 986.18441 MHz -53.98 dBm -28.98 dB
1.000 GHz 2,490 GHz 1.000 MHz 2.48975 GHz -50.55 dBm -25.55 dB 1.000 GHz 2,450 GHz 1.000 MHz 2.48330 GHz -53.88 dBm -28.88 dB
2,580 GHz 5.000 GHz 1.000 MHz 4.99347 GHz -50,83 dBm -25.89 dB 2,580 GHz 5,000 GHz 1.000 MHz 4.81007 GHz -50.70 dBm -25.70 dB
5.000 GHz 10.000 GHz 1.000 MHz 5.00225 GHz -45.35 dBm -20.35 dB 5.000 GHz 10.000 GHz 1.000 MHz 5.05224 GHz -44.98 dBm -15.98 db
10.000 GHz 18.000 GHz 1.000 MHz 17.04431 GHz -46.52 dBm -21.52 dB 10.000 GHz 18,000 GHz 1.000 MHz 17.03431 GHz -46.52 dBm -21,52 dB
18.000 GHz 26.000 GHz 1.000 MHz 12.83364 GHz -46.05 dBm -21.05 dB 18.000 GHz 26,000 GHz 1.000 MHz 19.84663 GHz -46.08 dBm -21.08 d&
—_— —_—
)i 2 )i 2

Dater 8.JUL 2020 D6 47:02

Date: 8 JUL 2020 06:47:56

Highest Channel / 64QAM

spectum ]

A

Ref Level 0.00 dBm
SGL Count 100/100

Offset 5.40 de Mode Auto Sweep

heck PARS
SDLRIOUS | INE_ABS PABS
5_LINE_ABS
hi A - e
i (W

Start 30.0 MHz 52006 pts Stop 26.0 GHz
Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Power Abs ALimit
30.000 MHz 1.000 GHz 1.000 MHz 937.70865 MHz -53.69 dBm -28.69 dB
1.000 GHz 2,490 GHz 1.000 MHz 2.46195 GHz -53.88 dBm -28.88 dB
2,580 GHz 5.000 GHz 1.000 MHz 4.99202 GHz -50,81 dBm -25.81 dB
5.000 GHz 10.000 GHz 1.000 MHz 5.10224 GHz -45.96 dbm -20.96 dB
10.000 GHz 18.000 GHz 1.000 MHz 16.64383 GHz -46.58 dBm -21.58 dB
18.000 GHz 26.000 GHz 1.000 MHz 19.86263 GHz -46.07 dBm -21.07 dB
( I J ]

Date: 8.JUL.2020 06.48:50
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Frequency Stability

Test Conditions LTE Band 7 (QPSK) / Middle Channel Limit
BW 10MHz Note 2.
Temperature Voltage
(°0) (Volt) Deviation Result
(Ppm)
50 Normal Voltage 0.0044
40 Normal Voltage 0.0035
30 Normal Voltage 0.0005
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0026
0 Normal Voltage 0.0040
-10 Normal Voltage 0.0011 PASS
-20 Normal Voltage 0.0044
-30 Normal Voltage 0.0006
20 Maximum Voltage 0.0037
20 Normal Voltage 0.0006
20 Battery End Point 0.0026
Note:

1. Normal Voltage =3.8 V. ; Battery End Point (BEP) =3.135 V. ; Maximum Voltage =4.4 V.

2. Note: The frequency fundamental emissions stay within the authorized frequency block.
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LTE Band 12

Peak-to-Average Ratio

Mode LTE Band 12 / 10MHz
Mod. QPSK 16QAM Limit: 13dB
RB Size 1RB Full RB 1RB Full RB Result
Lowest CH 3.42 5.07 4.81 6.00
Middle CH 3.59 5.10 5.13 5.94 PASS
Highest CH 3.48 5.13 5.48 5.94
Mode LTE Band 12 / 10MHz
Mod. 640QAM Limit: 13dB
RB Size 1RB Full RB Result
Lowest CH 6.41 6.41 - -
Middle CH 7.01 6.35 - - PASS
Highest CH 7.04 6.43 - -
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SPORTON LAB.
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Report No. : FG051416-03B

LTE Band 12 / 10MHz / QPSK

Lowest Channel / 1RB

Lowest Channel / Full RB

Date: 11.JUL2020 04:05:54

Date: 11.JUL2020 04.0616

i i
Ref Level 24.30 dom  Offset 4,30 b Ref Level 24.30 dom  Offset 4,30 b
Att 3008 AQT 2 ms ® RBW 10 MHz o att 3008 AQT 2 ms ® RBW 10 MHz
@152 view @152 view
S
" - o
0.0 " 0.0 %
~ X ~
1E4 1 - 1E4 i
% it T
\A N
1 . Y A
1E 1E i
i
\
|
CF 704.0 MHz Mean Pwr + 20.00 dB CF 704.0 MHz Mean Pwr + 20.00 dB
G y Cumulative Di Function G y Cumulative Di Function Samples: 130000
Mean | Peak | crest | 10% 19% | Mean | Peak | crest | 10% | 105 | opa% | 01% |
Trace 1 [ 20,43 dem 23,90 dbm 3.47 d8 2.64 0B 3.36 0B Trace 1 [ 2113 dem 2711 dBm 5.98 d 2.43 d8 4.26 d8 2
I e—— | ———

Middle Channel / 1RB

Middle Channel / Full RB

Date: 11.JUL2020 04:0313

Date: 11.JUL2020 04:0249

Spectrum i Spectrum i
Ref Level 24.30 dom  Offset 4,30 b Ref Level 24.30 dom  Offset 4,30 b
o att 3008 AQT 2 ms ® RBW 10 MHz o att 3008 AQT 2 ms ® RBW 10 MHz
@152 view @152 view
=
i
— o s
B - i -
| ke
0.0 0.0 -
= X 5
AY
1E i - 1E- ‘, -
i ) \
1E 1E \
i i
CF 707.5 MHz - Mean Pwr + 20.00 dB CF 707.5 MHz - Mean Pwr + 20.00 dB
G y Cumulative Di Function Somples: 130000 G y Cumulative Di Function Samples: 130000
Mean | Peak | crest | 10% 19% | pa%e | op.o1% | Mean | Peak | crest | 10% | 105 | D19 | Do |

Trace 1 | 2036 dem 23,98 dbm 3.63 d8 2.64 0B 3.51 08 9 de 8 Trace 1 [ 2109 dem 27,14 dbm 5.05 d8 2.52 d8 4.38 d8 5.10 d8 8
I e—— | ———
L JU [ [TTTTT L JL ] [

Highest Channel / 1RB

Highest Channel / Full RB

Date: 11.JUL2020 04:00:30

Date: 11.JUL2020 04:01:04

Spectrum i Spectrum i
Ref Level 24.30 dom  Offset 4,30 b Ref Level 24.30 dom  Offset 4,30 b
o att 3008 AQT 2 ms ® RBW 10 MHz o att 3008 AQT 2 ms ® RBW 10 MHz
@152 view @152 view
o
0. 0.
5 5 S
= k) 5
4 Ay
1E- 1E-
X, | X,
N i "
\ 4
1E 1E =
\ i
CF 711.0 MHz - Mean Pwr + 20.00 dB CF 711.0 MHz Mean Pwr + 20.00 dB
c y Cumulative Di: Function Somples: 130000 c y Cumulative Di: Function Samples: 130000
Mean | Peak | crest | 10% 1 | pa%e | op.o1% | Mean | Peak | crest | 10% | 105 | D19 | Do |
Trace 1 [ 20,30 dem 23,79 dem 3.48 d8 2.41 0B 3.39 6B 3.48 0B 3.48 08 Trace 1 [ 2118 dBm  27.04 dim 5.86 d8 2.41d8 4.29 dB 5.13 d8 5.50 d&
e e
L L AR L )il J [ [T L]
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LTE Band 12/ 10MHz / 16QAM

Lowest Channel / 1RB

Lowest Channel / Full RB

&

Ref Level 24.30 dom  Offset 4,30 b Ref Level 24.30 dom  Offset 4,30 b
Att 3008 AQT 2 ms ® RBW 10 MHz o att 3008 AQT 2 ms ® RBW 10 MHz
@152 view @152 view
[
i
N -
g 0.0 < g
5
A A 5
1E4 i - 1E4 - -
\ X
1E 1E i
3
1 1 .L
CF 704.0 MHz Mean Pwr + 20.00 dB CF 704.0 MHz Mean Pwr + 20.00 dB
G y Cumulative Di Function G y Cumulative Di Function Samples: 130000
Mean | Peak | Crest 10% % Mean | Peak | crest | 10% | 105 | D% | p.01%
Trace 1 [ 19.98 dem 24,79 dBm 4.80 da .87 0B 4.75 0B Trace 1 [ 20,19 dem 2721 dem 7.02 d8 3.04 d8 5.07 d8 5.00 d8 6.61 08
I e—— I e——
L JL J L JL J Wy we

Date: 11.JUL2020 04:0450

Date: 11.JUL2020 04:06:34

Middle Channel / 1RB

Middle Channel / Full RB

Spectrum

Spectrum

CF 707.5 MHz

Mean Pwr + 20,00 dB

Ref Level 24.30 dom  Offset 4,30 b Ref Level 24.30 dom  Offset 4,30 b
o att 3008 AQT 2 ms ® RBW 10 MHz o att 3008 AQT 2 ms ® RBW 10 MHz
@152 view @152 view
0.0 0.0 =,
5 N 3
1E4 - 1E4 . -
“ \ 5
N \ \
1E 1E Y
i
1 1 l‘

CF 707.5 MHz

Mean Pwr + 20.00 dB

C y Cumulative Di: Function Samples: 130000
Mean | Peak | crest | 0% | 19% | 1% | |
Trace 1 | 19.52 dém  25.08 dBm 5.17 d8 2.87 dB 4.99 dB B
L il J [

Date: 11.JUL2020 04.03:31

Date: 11.JUL2020 04:0230

C y Cumulative Di: Function Samples: 130000
Mean | Peak | crest | 10% | 105 | D19 | Do |
Trace 1 20,09 dBm 27.13 dBm 7.03 d8 3.01 d8 4.99 da 5.94 dB 6.64 dB
I e——
BREREEE N

Highest Channel / 1RB

Highest Channel / Full RB

Spectrum i Spectrum i
Ref Level 24.30 dom  Offset 4,30 b Ref Level 24.30 dom  Offset 4,30 b
o att 3008 AQT 2 ms ® RBW 10 MHz o att 3008 AQT 2 ms ® RBW 10 MHz
@152 view @152 view
Ry B
\_\‘_0 s
o \' - o %
R e B
-
N .
0.0 0.0 il
] g N g
{ < 5 <
1E4 | 1E4 k! -
] X h %
‘ 3 \ .
1€ \ 1€ T
1
L
. 1 1
CF 711.0 MHz Mean Pwr + 20.00 dB CF 711.0 MHz Mean Pwr + 20.00 dB
G y Cumulative Di Function Somples: 130000 G y Cumulative Di Function Samples: 130000
Mean | Peak | crest | 0% | 19% | 0.01% | Mean | Peak | crest | 10% | 105 | D19 | Do |
Trace 1 [ 19.57 dem 25,12 dbm 5.55 da 2.90 6B 5.25 0B 5.54 0B Trace 1 [ 20,18 dem 27,11 dBm 5.95 d8 3.10 d8 4.99 da 5.94 d8 5.52 0B
I e—— I e——
L JL )| L L JL ] BRRRREE I
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LTE Band 12 / 10MHz / 64QAM

Lowest Channel / 1RB

Lowest Channel / Full RB

i i
Ref Level 24.30 dom  Offset 4,30 b Ref Level 24.30 dom  Offset 4,30 b
Att 3008 AQT 2 ms ® RBW 10 MHz o att 3008 AQT 2 ms ® RBW 10 MHz
@152 view @152 view
o = -
0.0 — 0.0 -
\ ~ \" ~
< N <
1E- | - 1E- = -
4 B B
| \
1E ! 1E \
CF 704.0 MHz Mean Pwr + 20.00 dB CF 704.0 MHz Mean Pwr + 20.00 dB
G y Cumulative Di Function G y Cumulative Di Function Samples: 130000
Mean | Peak | crest | 0% | 19% | Mean | Peak | crest | 10% | 105 | D19 | Do |
Trace 1 [ 17.67 dem 24,24 dBm 5.57 d8 2.90 6B 5.28 0B Trace 1 [ 1922 dbm 27,44 dBm 8.23 d8 3.13 d8 5.19 d8 5.41 d8 7.39 68
| —— I e——
L ! J L ! J [

Date: 11.JUL2020 04:05.:07

Date: 11.JUL2020 04.0648

Middle Channel / 1RB

Middle Channel / Full RB

Spectrum i Spectrum i
Ref Level 24.30 dom  Offset 4,30 b Ref Level 24.30 dom  Offset 4,30 b

o att 3008 AQT 2 ms ® RBW 10 MHz o att 3008 AQT 2 ms ® RBW 10 MHz

@152 view @152 view

S
0. 0. .
S R X S
.\\ s B 5
Y, . y
1E- Y\ 1E-
% X,
N \ \
. S
1E + 1E
L
Y
|
CF 707.5 MHz Mean Pwr + 20.00 dB CF 707.5 MHz Mean Pwr + 20.00 dB
c y Cumulative Di: Function Somples: 130000 c y Cumulative Di: Function Samples: 130000
Mean | Peak | crest | 0% | 19% | pa%e | op.o1% | Mean | Peak | crest | 10% | 105 | D19 | Do |

Trace 1 [ 17.54 dBm 24,74 dim 7.20 dB 3.13 dB £.45 dB 7.01 d& 8 Trace 1 [ 19.00 dBri 26,60 dém 7.70 d8 3.10 d8 5.22 d8 5.35 d8 7.28 d&
e e
L JL J [ CTTTTT L JL J [ SRR

Date: 11.JUL2020 04:04.06

Date: 11.JUL2020 04:0213

Highest Channel / 1RB

Highest Channel / Full RB

Spectrum i Spectrum i
Ref Level 24.30 dom  Offset 4,30 b Ref Level 24.30 dom  Offset 4,30 b

o att 3008 AQT 2 ms ® RBW 10 MHz o att 3008 AQT 2 ms ® RBW 10 MHz

@152 view @152 view

e
.
o
= 0.0 5
5 " 3
- 5 5
1E4 & 1E4 . -
t B X
| \ :
1E 1E T
Y
Y
| . 5 .

B i 1 %

CF 711.0 MHz Mean Pwr + 20.00 dB CF 711.0 MHz Mean Pwr + 20.00 dB
G y Cumulative Di Function Somples: 130000 G y Cumulative Di Function Samples: 130000

Mean | Peak | crest | 0% | 19% | pa%e | op.o1% | Mean | Peak | crest | 10% | 105 | D19 | Do |
Trace 1 [ 1774 dbm 24,91 dem 7.17 d8 3.01 08 5.48 0B .04 0B .16 08 Trace 1 [ 19.10 dem 27,22 dbm 8.12 d8 3.13 d8 5.22 d8 5.43 d8 7.36 08

| —— I e——
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26dB Bandwidth

Mode LTE Band 12 : 26dB BW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
Mod. QPSK |16QAM| QPSK 16QAM QPSK |16QAM QPSK |16QAM| QPSK |16QAM| QPSK |16QAM

Lowest CH 1.23 1.24 3.03 3.01 4.78 4.96 9.79 9.79 - - - -

Middle CH 1.24 1.22 3.02 2.99 4.92 4.96 9.63 9.79 - - - -

Highest CH 1.24 1.24 3.00 3.02 4.92 4.83 9.75 9.71 - - - -

Mode LTE Band 12 : 26dB BW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
Mod. 64QAM 64QAM 64QAM 64QAM 64QAM 64QAM
Lowest CH 1.23 - 3.03 - 4.83 - 9.73 - - - - -
Middle CH 1.22 - 3.01 - 491 - 9.71 - - - - -
Highest CH 1.22 - 3.02 - 4.87 - 9.75 - - - - -
Sporton International (Kunshan) Inc. Page Number : A79 of A219
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LTE Band 12

Lowest Channel / 1.4MHz / QPSK

Lowest Channel / 1.4MHz / 16QAM

pectrum &3 um &3
Ref Level 24.30 cbm  Offset 430 b = RBW 30 khz RefLavel 24.30 dbm  OFfset 4,30 ob = RBW 30 kHz
o Att 30dE SWT 63.2ps @ VBW 100kHz Mode auto FFT o Att 30dE SWT 632 ps @ VBW 100kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
20 M 15.97 dbm)| 20 i MI[1] 15.55 dBm
R R - X 700.16990 MHz ¥ 699.35670 MHZ,
o Fabintind IAARUE A et 11 : SAAAEN 26.00 dB| 10 di oo Mmoo rp 26.00 dB|
! Bwe \ 1.230B00000 MHz| / Bwe ‘|‘ 1.239200000 MHz
0 . Q factor Y 568.9) 0 des / Q factor \‘ 5644
\ /
’ T/
10 df :ff \? 10 df ¥
/ \ [
20 d ¢ -20 df
—m ST J ™ \ A
S ALY il Wi e " i e ol LN oA
| 20 ST,
40 d 40d
=0 50
60 df -60 di
70 d 70 d
CF 699.7 MHz 1001 pts Span 2.8 MHz CF 699.7 MHz 1001 pts Span 2.8 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
M1 1 700.1699 MHz 15.37 dBm nd@ down 1.2308 MHz M1 699.3587 MHz 15.55 dBm nd@ down 1,2392 MHZ
T 1 599.0874 MHz -10.50 dBm nd8 26.00 dB TL L £99.0818 MHz -10.73 dbm nd8 26,00 d8
T2 1 700.3182 MHz -10.61 d8m Q factor S68B.9 T2 1 700.321 MHz -10.36 dBm Q factor 564.4

L I ]

Date: 11.JUL2020 020724

L U ]

Date: 11.0UL2020 02:08:37

Middle Channel / 1.4MHz / QPSK

Middle Channel / 1.4MHz / 16QAM

spectrum o

Ref Level 24.30 dém  Offset 430 db & RBW 30 kHz

p
Ref Level 24.30 dém  Offset 4.30 dB & RBW 30 kHz

o &

o Att 30de  SWT 63.2ps @ VBW 100 kHz  Mode Auto FFT o Att 30dE SWT 632 ps @ VBW 100kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
20 MIT 15.41 dBm) 20 ; M1[1] 14.69 dBm)
- ] e 707.96710 MHzZ| x 707.05240 MHz
e AN e AR e 26.00 dB| 104 ALV A AN et 26.00 dB|
Bwe | 1.239200000 MHz| Bwe 1 1.219600000 MHz
0 7 Q factor 571.3) 0 des Q factor ‘\ 579.8
T
10 d “” -10 di
{ \
20 d 1 -20 df + +
/ ] \
-30 Tl
vy N N Y P
40 d
-50 -50
60 df -60 di
70 d 70 di
CF 707.5 MHz 1001 pts Span 2.8 MHz CF 707.5 MHz 1001 pts Span 2.8 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML 1 707.9671 MHz 15.41 dBm ndB_down 1.2392 MHz ML L 707.0524 MRz 14.69 dBm ndB_down 1.2196 MHz
TL 1 706.879 MHz -10.53 dbm nd8 26.00 dB TL L 706.6674 MHz -11,33 dbm nd8 26.00 dB
T2 1 708.1182 MHz -10.89 dém Q factor 571.3 T2 1 70B.107 MHz -11.64 ddm Q factor 579.8

L I ]

Date: 11.JUL2020 0218.03

L U ]

Cate: 11.JUL2020 02:18:41

Highest Channel / 1.4MHz / QPSK

Highest Channel / 1.4MHz / 16QAM

pectrum o pectrum o
Ref Level 24.30 dém  Offset 430 db & RBW 30 kHz Ref Level 24.30 dém  Offset 4.30 dB & RBW 30 kHz
o Att 30de  SWT 63.2ps @ VBW 100 kHz  Mode Auto FFT o Att 30dE SWT 632 ps @ VBW 100kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
20 . mili] 15.19 dm| 20 mili] 15.05 dBm|
715.00350 MHzZ| - 714.96150 MHz
7
. ! T T AU A 26.00 dB| 104 s S S s ey 26.00 dB|
I’ Bw \ 1236400000 MHz [ Bw hY 1.236400000 MHZ
a Qfactor 578.3 0 da: ; Q factor \\ 578.3
\
5 / 5
2 T 2
104 Tﬁ 0d b A%
1 [ \
20 d i 20d ;i t
. e e ; J L
<368 |20 4Bt S Ehan veww i
40 df 40 di
50 50
-60 d -60 d
70 d -70 di
CF 715.3 MHz 1001 pts Span 2.8 MHz CF 715.9 MHz 1001 pts Span 2.8 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result Type | Ref | Tre | X-value | ¥-value | __Function | Function Result
ML 1 715.0035 MHz 15.19 dBm ndB down 1.2384 MHz ML 714.9615 MHz 15.05 dBm ndB down 12364 MHz
TL 1 714.6846 MHz -10.59 dém ndé 26.00 dB TL 1 714.6B18 MHz -11.35 dém ndé 26.00 d8
T2 1 715.921 MHz -10.83 dém Q factor 576.3 T2 1 715.9182 MHz -10.74 dBm Q factor 576.3

L ) ]

Date: 11.JUL2020 022026

L I ]

Cate: 11.00L.2020 02:21:34
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LTE Band 12

Lowest Channel / 3MHz / QPSK Lowest Channel / 3MHz / 16QAM

&3 pectrum &3
Ref Level 24.30 cbm  Offset 430 b = RBW 100 kHz RefLavel 24.30 dbm  OFfset 4,30 ob = RBW 100 kHz
o Att 30de SWT  19ps @ VBW 300kHz Mode Auto FFT o Att 30de SWT  19us @ VBW 300kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 1P Miax [035k Max
20 MALL] 1 20 WAL py 16.12 dBm
| - x X, 701.52500 MHZ]
P P . V8 SNGPT P L R S g
10 ¢ ndiy “‘f\ 26.00 dB 10 di [N e R e 26.00 dB
i/ Bwe 3 3.027000000 MHz| ! Bwe \ 3.009000000 MHZ|
o I Q factor 2317 0 dB Q factor \
—7 7 |
¥ T 2
: 15
10 d : 10 df ‘l T
/ /
P N .y T -
e N W P
40 d 40d
=0 50
-60 df -60 di
70 d 70 d
CF 700.5 MHz 1001 pts Span 6.0 MHz CF 700.5 MHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
M1 1 701.4231 MHz 16.39 dBm nd@ down 3.027 MHz M1 701.525 MHz 16.12 dBm nd@ down 2,009 MHZ
T 1 599.0075 MHz -9.59 dBm nd8 26.00 dB TL L 696,9835 MHz -9.96 dBm n 26,00 d8
T2 1 702.0345 MHz -9.70 dBm Q factor 231.7 T2 1 701.9925 MHz -9.82 dBm Q factor 233.1
L U J wa L JU L]

J

Date: 11.JUL2020 0251:32 Date: 11.0UL2020 025240

Middle Channel / 3MHz / QPSK Middle Channel / 3MHz / 16QAM

ectrum pectrum &3
Ref Level 24.30 cbm  Offset 430 b = RBW 100 kHz RefLavel 24.30 dbm  OFfset 4,30 ob = RBW 100 kHz
o Att 30dE SWT  19ps @ VBW 300kHz Mode Auto FFT o Att 30dé SWT 19 s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
20 MIL111 16.73 dBm)| 20 MI[1] 15.95 dBm
708.36910 MHz 1 706.80260 MHZ]
PV NI RUNGISN SN . R .
10 ¢ l sadh 26.00 dB 10 di i il Vo ’MTB*M-”‘\ 26.00 dB
] By 2.021000000 MHZ / By 2.985000000 MHZ]
0 / Q factor 234.5] 0 de | Q factor 236.8
il Yo
¥ Y
10 d / -10d T
o4 / a0d A
20 -+ ,‘ -20 3
s - " — ] o
e = }-30-dBm v
40d
50 50
-60 df -60 di
70 d 70 d
CF 707.5 MHz 1001 pts Span 6.0 MHz CF 707.5 MHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
M1 1 708.3691 MHz 16.73 dBm nd@ down 3.021 MHz M1 1 706.B826 MHz 15.95 dBm nd@ down 2,985 MHZ
T 1 705.9895 MHz -9.27 dBm nd8 26.00 dB TL L 706.0015 MHz -9.63 dBm nd8 26,00 d8
T2 1 709.0105 MHz -9.20 dBm Q factor 234.5 T2 1 70B.9B65 MHz -9.72 dBm Q factor 236.8
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Highest Channel / 3MHz / QPSK Highest Channel / 3MHz / 16QAM

Spectrum Spectrum
Ref Level 24.30 GBm  Offset 430 0B = RBW 100 knz Ref Lavel 24.30 GBm  OFfset 4.0 OB = RBW 100 kHZ
o Att 30de SWT  19ps @ VBW 300kHz Mode Auto FFT o Att a0 db SWT  19ps @ VBW 300kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
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I x 715.08140 MHz 1T 714.11040 MHz
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CF 714.5 MHz 1001 pts Span 6.0 MHz CF 714.5 MHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
M1 1 715.0814 MHz 16.83 dBm nd@ down 2.997 MHz M1 714.1104 MHz 16.69 dBm nd@ down 2015 MHZ
TL 1 713.0075 MHz -9.30 dam ndg 26.00 dB TL L 712.9835 MHz -9.30 dam 26,00 d&
T2 1 716.0045 MHz -9.26 dBm Q factor 238B.6 T2 1 715.99B5 MHz -9.36 dBm 236.9
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